Part #10003641
Part #10005987

Version 1.4

New front driveshaft

will be required. Required Tools:

-90 degree drill

This kit requires -1/4-20”, 3/8-24”, and

welding. 1/2-20” taps
-Welder
Electronics
protection is INSPECT ALL
Recommended. CONTENTS OF KIT
PRIOR TO BEGINNING
THE NSTALLATION

2686 Highway 92 - Oskaloosa, IA 92571
phone: 641.673.5396
www.kelderman.com

2019+ Ram 2500/3500
10-12” Front Lift Kit
Installation Instructions

=N




Bolt Fastening Torque Guide
BOLT DIAMETER ft. |bs.

1/4" 10
5/16" 20
3/8" 37
7/16" 58
1/2" 90
9/16" 129
5/8" 180
3/4" 315

7/8" 501



1. Measure all dimensions below before any uninstalling or installing.

WHEEL BASE DIMENSION

3
=

CENTERING DIMENSION 2

( ! i

| FRAME TO GROUND

CENTERING DIMENSION 1

WHEEL BASE DIMENSION

1. Measure the angle the front differential makes with the ground and take note of where on the
differential the measurement took place.

2. To measure the angle, find a flat surface to attach angle gauge. Mark the location of your
gauge with a marking pen or scribe. Record the angle on the gauge for future reference.

3. Write angle here .

Note: It may be necessary to remove gauge. Marking the position of the gauge is critical to ensure
accurate angle readings during adjustment steps of the assembly of the suspension system.




1. If you are not using a lift, jack the truck up by the front axle and place jack stands under the front
of the frame just behind the radiator. Remove the wheels. Remove the shocks and unhook the sway
bar end links from the sway bar. Lower the jack down so the tension is off the coil springs and re-
move them. Since we will be welding on the chassis, disconnect all the battery cables or attach an
electronics protection device on the battery.




2. Remove the transfer case. On the 2500/3500 single wheel trucks, you will have to remove the
transmission crossmember to get the transfer case out. With 3500 dual rear wheel trucks, the DEF
tank and crossmember need to be dropped 4-5” and pushed towards the rear of the truck.

3. Remove the front and rear drive shafts. To remove the front driveshaft off the transfer case, the
collar has to be spread apart and then the driveshaft will be slid forward. The easiest way to do that
is with a pair of pliers like the ones shown below.

4. Place a jack under the transmission. Use a block to distribute the weight over the entire transmis-
sion pan. Remove the three nuts from the transmission mount where it fastens to the cross member.
Remove the four bolts that hold the transmission crossmember in place. On the passenger side you
will need a Sawzall to cut the bolts because they hit the exhaust. Note: Later models no not need to
cut bolts.

5. Remove the crossmember. Loosen the two bolts that fasten the control arms to the frame. Keep
the nuts for the transmission mount. Unhook the wires that go to the transfer case and remove it.

Shown: Snap-On Snap Ring Pliers #SRP2B




6. With the transfer case out, remove the bolts that held the transfer case in place. Locate the
indexing plate. If the ARP studs are not installed, insert them in the hole furthest away from the
countersunk hole. The hole closest to the countersunk hole is for the 5-6” lift. Use a vice grips to
remove the studs in the transfer case. Use red Loctite, fasten the indexing plate to the transfer case
with the countersunk bolts. Torque these bolts to 40 ft./Ibs. Re-install the transfer case to the
transmission. Use some red Loctite on the studs, and use the 3/8” nuts and washers and torque to
55 ft./Ibs.

68RFE pictured above (6 bolt)
Steel Plate

AISIN indexing ring
Aluminum Plate

AISIN 8 bolt transfer case pictured below




g
| e
, f |
i § 4
g A “’gx
W e
s
e
b,

S

Indexing plate installed

Note: AISIN & 68RFE are different driveshafts.
Verify your model
AISIN is 6” longer than 68RFE




7. Once the indexing plate is installed on the transfer case, locate the Crossmember (Part
#10003645). It bolts to the factory mounts where the OEM transmission crossmember installed with
the (4) 5/8”-18 x 8” bolts. Once the (4) crossmember bolts are installed, fasten the transmission to
the crossmember with the factory nuts. Do not torque yet.

8. Locate item #3 (threaded bushings) on the exploded view diagram below. These threaded
bushings will be welded to the frame. Slide the bushing between the frame and crossmember and
bolt the bushing to the side plate of the crossmember. Install crossmember in place using the (4)
5/8”-18 x 8” bolts. Use a marker and mark a circle around the bushing. Remove the (4) 5/8”-18 x 8”
bolts and drop the crossmember out. Weld (2) bushings to the frame (See Figure 2 on Page 9).
Clean up the area and coat the welded area with paint, undercoating, etc.. Re-install the
crossmember. Install the (4) 5/8”-18 x 8” crossmember bolts and the (2) 5/8”’-18 x 1” side plate bolts.
Locate wire loom bracket part# (18474) bolt-on to front of crossmember using the (2) driver side
5/8”-18 x 8” bolts, see figure 1.

9. Re-install the rear driveshaft and then install the *NEW™* front driveshaft.

Figure 1

5/8” x 8”

5/8”x1”




Bushing Location

Crossmember Bracket Location

Locate (Part #10006039) and
bolt brackets to crossmember
and mark inside slot with
marker on both sides of the
frame. Weld the bracket to the
underside of the frame. Weld
inside the slot on the bracket.




10

ITEM MO, |PART MUMBER DESCRIPTION aTy
Weldments
1 100034545 Weldment - 4-Link Drop Transmission Crossmember 1
Parts
2 18929 Flate - 1/2" - Bushing - OD - 2" ID - 15/1&" Length - 1/2" Spacer 8
3 100004824 Bushing - OD 1" Tapped 5/87-18 Length - 45" 2
K 100034647 Plate - 14ga - Crossmember K-Logo 47 x 2.757 Bolt Pattern 2
5 10004008 Plate - 7ga - Crossmember Frome Spacer - 2.5" 00D x 751D 2
& 10004039 Plate - 7ga - Weld-on Crossmermber Bracket - w/Bends 2
Hardware
12401 Hex Baolf - 5/8"-18x 1"- GRB -¥1 2
12409 Hex Bolf - 5/8"-18 x ' - GRS - ¥1 2
12443 Bolt - 5/8"-18 X 8.5 - Gr.8 4
12511 Hex Bolt - 3/4™-16x ' - GRB -¥1 2
12441 Hex Bolt - 7/87-14 x &1/2' - GRE - Y1 4
13024 Flat Washer SAE - 5/8" - GRS - YI 14
13028 3/ 4" Flat Washer 4
13030 Flat Washer SAE - 7/8" - GRB - YI 8
13124 Top Distorted Thread Lock Mut - 5/8"-18 - GRS - YZ &
13128 Top Distorted Thread Lock Mut - 3/4"-14 - GRE - Y2 2
13130 Top Distorted Thread Lock Mut - 7/8"-14 - GRE - YZ K
14017 1/4"-20 % 1/2" 55 Socket Head Cap Screw 8
m Iml A _n,o_h_._“n,__._"uap...__..n_  fran] _.ptv..nm_.an_n.:sﬂ_.__n [ 55
FEDEHEE [man seecs |
UHLESS : uﬂh.!n;ﬂ._uhnu&._.-..._ﬁw.. 4-Link c Drop
EMM%ME 2019+ Ram 2500/3500 - 4-Link Front - 12 inch Ll
AC Dei gl | e 100034
REV | ECH CHANGE DESCRIFTION e Deg £ DEacel By Jushe Chishessen  Cate: 127972021 SHEET 1 OF 1




10. Install the trailing arms so the fabricated knuckles are spaced towards the tire. The knuckles also
should be positioned so the female threaded portions are furthest away from each other.

Make sure the trailing arm '
. +face each othef

-




TEM MNO.|PART MUMBER DESCRIPTION QY. TEM MO IPART MUMBER DESCRIPTION aQTy.
| 10003644 Assembly - 4-Link #n_jmm.ﬂw_m_.o: Crossmember Drop | | —— Weldment - (DS) Upper / (PS] Lower ﬁ
Trailing Arm Knuckle [RHT)
Tube - Threaded -1 1/2"- 12" 1D - 1" Length - 28 1/2"
2 11119 . 2 o BOLT - M18 X 2.5 X 130mm X 114mm -
_ - Trailing hmq_ — 2 13882 Gr. 10.9 1
A bly - U L | A
3 18326 el - ) e Ry er ratng Am | 5 3 13892 Washer - M18 Flat Washer 2
Assembly - (D3) Upper / (PS) Lower Trailing Arm 4 13219 1 Mut RHT - 1-1/2-12 - GR& - Y7 1
4 18330 Knuckle (RHT) N 2 ° o 2
5 18474 Plate - 11ga - Wiring Harness Bracket (DS) | 8 R Top Lock Nut: M18-2.5Class 10-2 | 1
& 18498 Assembly -Trailing Arm Knuckle 10006 [LHT) 4
Tube - Threaded - 1 1/2°- 121D 1" Length - 31
7 52131 Trailing Arm 2
ITEM NO.|PART MUMBER DESCRIPTION QrTy.
Purchased Parts - TORQUE ARM EMND
10004 (LHT) 1
2 12420 Hex Bolt - 5/8™-11 x 3-1/4"- GR5-Z 1
Top Distorted Thread Lock Mut - 5/8™
3 13106 11-GR5-7 1
Purchased Parts - Bushing - OD 1.79
4 80134 ID-11/8" Length - mﬂ: ! 2
5 20093 Bushing - OD - 1 ._mm ID - .88" Length 1
13024 Flat Washer SAE - 5/8" - GRS - Y1 2
1. Screw all trailing arm
bars into all 10006
knuckles (item #6) until
you are able to mount
items #3 & #4 to axle
on DS & PS. The short-
er bars on top. — . :
2. Screw jam nuts onto all wm__wu%_- E.::n___s.nﬁa.nf.a_ 15| Appeosimata Waight =231.35 kb
into items #3 & #4 on _._ummmﬂnmnm PR RO oy e 12 nch L -
DS & PS. ;M.ng.x_u_g,\*.m_uwu FART HUREER: | DODSSET E
REV | ECM CHANGE DESCRIFTION S | DATE Deg. g .5 DESIGH BY: DWTE: 12092021 |7 | SHEET 1 OF 1

12



2T - Wiy Jaddn

‘'Sd%® S SeponuUy pue SINN Wer usamiaq aoue)siq

«8/G-¥C - WY 1amoT

‘papasu aq

Aew jusupsnipe jeuly pue sjewnss ue

'9S00] 18| 819M jey)

S)|0q ||e anbuo} pue 3oeq ob ‘pajers
-ul aJe swue Buljies) e 18y MON ‘b

aJe sjuawainsesw we Buijiel] :9)o0N

"apyonuy 0} inu wel

woJ} . p/€-¥Z SI9MO| 8} UO SINSes| ¢

"g[yjonuy 0 INu

wel wouy zz siaddn ay) uo ainses|y ‘g

I

‘sieq we Buljiely [je Jo apis Yyioq uo
Buimoys si Buipealy} |enba ains ag

"8pIs yoes uo (6Z681 # Med)

sJaoeds palddns ayj asn 0} auns aye|\ "SHoq .Z/1-9 X .8// Y} Buisn Jaquiawissoio sy} ojul
swJe Buljies) ay) eisul ‘seponuy palddns ay) Yum pajquiasse ale swue Buljies) ay) 8ouQ "0l



Drivers side
bottom knuckle

Spacer on each
side of knuckle

Drivers side
Top knuckle

Spacer on each
side of knuckle

14



11.Locate the lower pan hard bar mount (Part #10000546 & 10000474). It fastens to the axle where
the OEM pan hard bar mounts. Use the OEM lower pan hard bar bolt and two 7/16”-20 x 1-3/4” bolts
to fasten the two halves together. Use the spacer (Part #10000477) in between the axle mount
where the pan hard bar mounts. Once the upper pan hard bar is installed, use the 3/4” bolt and
spacers on the pan hard bar Heim ends to fasten in place.

-

12. Locate the pitman arm. You will use the OEM nut to seat the pitman arm. Tighten to 300 ft./Ibs.
once the truck is drivable. Turn the steering wheel lock to lock 4-5 times. Retighten the OEM nut.
Repeat this step after each initial test drive. It may take 3-4 times to get the pitman arm fully seated.
Once seated, install the extended nut (Part #3077) and pillow block bearing (Part #0482).

15



g
{1

sjjoq Alojony pasu|

"sy0q

7 @say1 Buij|eIsul a10jaq 13y081q ||B1SU|

€

"3j0q Siy}

YUM WISY |[B15UI USY] PUE 13)IB1q ||BISU]

16

[4

ON
WALl

24700001

L1108

d38NNN

18v'd

junow apy (gHd) J1og pIoHUDd - Ajguuassy

. . poauyl Buol 8//
L QI D9 . #/E “AUDYS SIOW HY . 1-.8/7 - WISH - SUDd paspyzung

NOILdI¥ 2530

ALD

€ a.n3i4

tone|jejsuj JUNoW\ 91Xy (dHd) Jeg PIeH Ued Jomo ] Juoig



Front Lower Pan Hard Bar (PHB) Axle Mount Hardware

Use M18-1.5 OEM Nut

ITEM KO, |PART HUMBER DESCRIPTION QY.

Weldments

1 10007 5467 Weldment - PanHard Bar [PHB) Axle Mount 1

Parts

2 10000477 Bushing - OD - 1 /471D - 74" [3/4" Bolt) Length - 1.2583" 1

3 Hardware

4 12533 Bolt - 3/4- 14 x 4 1/2" GRB 1

5 13028 374" Flat Washer 2

& 13128 Top Distorted Thread Lock Mut - 3/47-16 - GRB - Y2 1

7 13897 M18 FLAT WASHER 1

8 14149 Hex Bolt - M18-1.5 x 100rmm Closs 8.8 - 2 1

17



13. Locate the front brake lines. There is insulation on the top end of the OEM brake lines. Peel that
insulation back and do not discard it. It will be re-used on the new brake lines.

14. Remove the OEM brake lines and install the longer braided lines. Grind off tab on brake line
bracket so it works with provided braided lines.

Drivers side lower Drivers side upper

Grind off tab

18



15. Locate the upper track bar drop (Part #10004727). It fastens to and is welded where the OEM
bracket was. Fasten the side of the bracket with the 1/2”-20 x 1-1/2” Allen head bolts.

16. The bottom of the bracket fastens to the bottom of the engine crossmember with the factory
14mm bolts. The end of the pan hard bar drop bracket needs to be welded around the edges, as
well as in the circle cut outs.




17. Locate the Panhard Bar (Part #10005847). It fastens to the upper and lower panhard bar mounts
with the 7/8”-14 x 4-1/2” bolts. Once the kit is installed and the air bags are at ride height, you will
adjust the jam nuts to center the axle from side to side.

20



ITEM MO, |PART NUMBER DESCRIPTION QTY.

| 10007 566 Assembly - PanHard Bar (FHB) Axle Mount 1

2 10005848 Assemlby - Front Panhard Bar Drop

3 10007558 Tube - Pan Hard Bar (FHB) - OD -1 1/2 A._n._mw_nw._m_d (Both Ends LHT/RHT) - 7/8" - 14 Length |

4 13210 Jam Mut RHT - 7/8"-14- GR5-17 I

5 13211 Jam Mut LHT - 7/8"-14 - GR5 -7 I

6 80281 2.5" Johnny Joint Marrow, 7/8'-14 RHT, Ball Center 3/4" Hole 2.365 OAW Heim End - |
Y Rebuildable

7 80782 2.5" Johnny Joint Marrow, 7/8"-14 LHT, Ball Center 3/4" Hole 2.345 OAW Heim End - |
Y Rebuildable

Install panhard bar info fem
#1.

Set a length of 32-3/4" from
center to center of the
heims.

Note: this is an estimafted
measurement. final
adjustiment may be needed.

21




18. Install the sway bar end links (Part #10000488) & attach front sway bar (Part #10000486) to
sway drop crossmember (Part #10003682) with 3/8”-24 x 1-1/4” bolts and end links (See page 24 for
hardware). You will reuse factory sway bar bushing mounts.

22



=
m
=
b —| =
=
O
olel|lz| »
oSS ;E'-.
olo|lal B
] L | =~
B = th| Z
mlo|low| =
||~ =
e
[w =)
m
0
| B
Bl .
{r
w | M|
@3 |48
3|2|8
o|2|3
= || Z
i Lo | =
o £
alllg
= m
=|=s(0]| w
lglal O
|3 | | A
Lo |2 Zl =
=[] =2
Rzl O
[l i B
3|5|=
L1a| e
L3 =
= o
(2|2
3|33
m| =
2(a13
Qg™
&
I:-J -
]
M — — _{.

109 ADME Aiojon]|

[OF Aoms 7 sBujEng

== =N wn —
p2a5"> §£%8F:
S =852 oa®?=xs5 —
*93g3 ogx3d Z3
Q3% .3 b T « - o]
S¥sF ‘oS50 —
o 5
§iga §”m3 g
- =0 =% O
o i =
ogg P w ,Eﬂ_ﬂ_, =
5 0% =838
o = D =
= | o = =3
3 = “ -
o o 3
(1e]

~ Fuoypoo] jog jayonig doig Jog ADMS Aopang

MOl g SUIT pu3 10g ADMS JUoH]




[TEM PART
NO. | NUMBER DESCRIPTION QrTY.
PARTS
Purchased Parts - R-Joint 3/4" - 16 Threaded Shaft w/ 5/8"
2 10000490 hole RHT 1
Tube - End Link - Tapped (Both Ends / RHT & LHT) - 3/4"-16
3 (10000492 X11/8"0OD- 1 1/4'Length -5 1/4" !
4 10000491 Purchased Parts - m._o,.sd,low,%__._.__% Threaded Shaft w/ 5/8" 1
5 |10000493 Plate - 1/4" - Sway Bar/End Link Bracket w/ Bend 1
HARDWARE
Bushing - Stepped Bushing - 3 OD's - .8" .72" .624" ID - .5725"
7 (10000489 (/16" Bolt) Length - .8695" - Fits Ride Tech Heim 4
8 [12323 Hex Bolt - 9/16"-18 x 3-1/2" - GR8 - YZ 2
9 [12217 Hex Bolt - 3/8"-24 x 1-1/2" - GR8 - YZ 1
10 (13025 Flat Washer SAE - 9/16" - GR8 - YZ 5
11 (13125 Top Distorted Thread Lock Nut - $/16"-18 - GR8 - YZ 2
12 (13022 Flat Washer SAE - 3/8" - GRS - YZ 2
13 (13122 Top Distorted Thread Lock Nut - 3/8"-24 - GR8 - YZ 1

Front End Link, Sway Bar Drop

Crossmember and Pillow Block

Bushing Weldments, Parts and
Hardware

TEM NO. | PART NUMBER DESCRIFTION Qry
Weldments
1 100034682 Weldment - Sway Bar Drop Crossmember 1
2 10004723 weldment - Drop Pitman Arm Bearing Bracket 1
3 10004790 Weldment - Pitrman Arm #-1/4" - 8" and Larger Lift Kits 1
4 10005147 weldment - Steering Box Case Brace - 12" 1
Parts
5 10003077 Hex Shaft - 2" - Pitrnon Arm Stabilizer Nut wyshaft - Tapped M30-1.5mm 1
& 10003173 Plate - 1/4" - Pitman Amn Bushing [Spacer) ID- 1 1/4"x 0D - 2 1
Purchased Parfs
7 10000482 Purchased Parts - Bearing - 2-Bolt Flange - 1" Dia Shaft 1
Hardware
B 12213 Hex Bolt - 3/8"-24 x 1-1/4" - GRB - YI &
b 12217 Hex Bolt - 3/8"-24 x 1-1/2" - GRE - YI 4
10 13022 Flat Washer SAE - 3/8" - GRS - YI 20
13122 Top Distorted Thread Lock Nut - 3/8"-24 - GRS - Y1 10

24



19. Locate the lower bag mounts (Part # 10004327-DS and 10004324-PS). Install lower bag mounts
and mark for holes. Drill 25/64” for the holes in the side of the spring bucket. Fasten with 3/8-24" x 1-
1/2” bolts. Mark holes for tapped holes in the bottom of the spring bucket. Drill 25/64” or 13/32”, tap
the holes with 1/2”-20 tap and fasten with 1/2”-20 x 1-1/2” bolts.

Drivers side shown

25



20. Locate the upper bag mounts (Part #10012912-DS and 10012920-PS) and the remote reservoir
brackets (Part #10004566). The upper air bag mounts have (4) bolts that fasten to threaded weld in

plates. Do not use inner top hole on bag mount as this will interfere with the ABS module. Make sure
to grind off the frame paint before proceeding to next step.

21. Bolt the bag mounts to the upper spring bucket and then bolt the lower bag mount to the weld on
threaded plate. Tighten upper bag bolts and threaded plate bolts. Tack the weld on plate into
position and remove bolts from upper bag mount. Weld around plate as shown in image below and
spray with paint to avoid rusting. Install remote reservoir bracket before re-installing bolts and torque
down the hardware




22. Locate the Upper Bag Crossmember (Part #10012928). Attach to the DS & PS upper bag
mounts with 3/8”-24 x 1-1/4” bolts. Torque bolts to 37 ft./Ibs.

27



23. Locate the Air Bags (Part #80012-5323).They fasten to the upper air bag mounts with the 1/2”
and 3/4” nuts and washers. The bottom fastens to the lower air bag mount with the 1/2”-13 x 4”
bolts. Torque these bolts and nuts to 35 ft./Ibs.

/;;u -5




24. L ocate the Shocks (Part #10096LH & 10096RH), Upper Shock Mounts (Part #10005835) and
Lower Shock Mounts (Part #10004628). The upper shock mounts install into the OEM upper shock
hole with the 5/8"-18 x 1-1/2" bolt. The top of the shock fastens into the upper shock mount with the
1/27-20 x 3-1/2” bolt. The remote reservoirs attach to the reservoir mount with the billet clamps.
Fasten the lower end of the shock into the shock mount with the 1/2-20” x 3” bolt and slide the round
end of the mount in the factory shock location on the axle. Torque this bolt to 125 ft./Ibs.

N A

S

——

29



¥l

| 853y} unm sjjog
| Aopony sopiday

fogq

3

lr/,--'—

&)

7

N
ol

51109 AIOJOD|

§jI0g AI0joD

UCHD[[DJSU ISZNIGD]S BUNSSlS

=
m
Slalol Zlalzlizla wl| ol ~|e] || paf = =
Rl ol R R N E ] * b
]
el
. >
| ot | | | e | | | | | = | = Dl =] = = | o | = | = A
|| s Lo T rEaeE t-’ =1 [ oo oo o -
[=] =g R=) R ] — =) Q) ) U: =] Lad i & Lad .
AR R A R D A | k2| 2| =] (=3 =1 a1 f ] 1=
B o R Rl BEl N = S Sl | e e e s =l =1 I FUY ] o
—_ m|
m
Eel
=
z @
= - = @®
- g|lzlg )
= - _ o r_':“.. o @
] = = P ]
L’.: n = l'.‘I = L T e
I|B = =1 @ LN I ] el = | @
2=, 3 = w2 o kS 2@
—| = | - =3 ==l el en — 22| 2 |=
= F1; [ Ry D - =0 = =
Z F’ clz|FIE|ul==T =12 @ alsla ._,U,-. wlD 2 E o
] =lF|= - = S5 2| 2 L= :
ol el 5 = e = et Bl Bl 1 ol Bl el R A B wld | Zle|o|D
w|l=lmlI2la|ln|F|elxliE]Ol= =5l5ITI5 |IwITFlalelT=|%
;[;_ﬁl)-ﬁﬁr_'\-n-_r&:ncib:u}sfu}d.ltjnquq_f?
| =, ] B | =] 0olo | =) )
LI IR I = ~ | & b o I} (o (5] = ol e
Cl=|= 3 B=N =] g Sl | ¥ = k| = =
M HE R EEEE R EREEE o= 2 e P g
R = cl=lo| " |=|g|=m Q w0l E|a|w 28 N D5
MBI R AR EERE gl AR5 (5
FBla|l=|F| & = | |53 T R E P . { |5
NE NI AR E R EB R A EHE
alzlzl (2] |3 alol 1215232 22|82
] o] = o | & ClelZa|F w| i
| 5 5 o o x S|lw=|3 3 o
= gl |& g | g | o=
=] ] (=N Nyl k=] s
o b [s] B [s] =]
= ] ] -
o o~ |o Q
it N N =
1]
x
5]
SR RS EAY R R VR LR o o = =] === Ll Bl el B =
-

30




25. Locate the manufactured front differential cover and hydraulic cylinder assist kit. Measure 20”
from the center hole of the mounting tabs on diff cover to the center of the bolt on the provided
clamp. Make sure the clamp is straight up and down on the lower track bar. Attach cylinder to the
clamp and diff cover using provided hardware. See page 33 for plumbing diagram.

31






ZPSC

PERFORMANCE STEERING COMPONENTS

RESERVOIR

817.270.0102

FEED LINE @_

PRESSURE LINE

RETURN LINE
PRESSURE PORT
PUMP
\‘ STEERING GEAR
- PORT CLOSEST TO

FIRE WALL CONNECTS
TO PASSENGER SIDE
OF CYLINDER

STEERING CYLINDER

33



26. The best location for mounting the air control system is in the factory spare tire
location. The spare tire carrier needs to be removed before mounting air control system, if not al-

ready removed. For additional information on the process of installing controls and other tips, find
our tutorial on our YouTube page. Link below.

https://www.youtube.com/watch?v=s 963Fdfkvl

|

- o
R i
.J.".ll»‘f. 42 \, ST 'l"'.,r'e;,,_ See—

34


https://www.youtube.com/watch?v=s_963FdfkvI

27. Once the kit is installed, go back through and make sure all the bolts are tightened to the sup-
plied torque specs. You can do the final set up now, or wait until the controls are installed.

Suggested mountzng location for optional ESLK3H?2 Controls System

'W’ R A

35



28. Pictured on this page are the Hadley sensors used with the 3H air management system. Locate
the mounting key (Part #14837). The key will weld to the side of the frame. Measure 2-1/2” from the
front of the body mount. Make sure when placing the sensor mount in position that it is far enough
down to attach the nut on the slotted key. The linkages are 8” long and the collar installs 2-1/4” away
from the end of the jam nut.

The linkage is threaded rod with a piece of air line over it. Unthread the ball end and
cut the threaded rod to length. The female end has a clip on it to keep it on the ball
stud. Use the picture to the left to see how the clip works.

Edge of sensor mount is 2-1/2” away from the body mount

36



29. When programing the control system, use shop air with a check valve to inflate the front air bag
to a ride height of 11-1/2” — 12-1/2.” When measuring the air bag, measure between the mounting
brackets. Adjust the trailing arms to adjust the caster if needed. Adjust the pan hard bar to get the
axle squared in the axle squared up with the chassis.

NOTE: Remember to bleed the brakes at this point.

30. Inspect all the components of the kit and re-torque all the bolts if you have not done so. Once the
truck has 300 miles on it, re-torque all the bolts.

31. Check the bolts at regular service (oil change) intervals after that.

Designed ride height of the air bag is between 8”-9”.
Measure between the air bag mounting brackets shown below.

Fill Port

37



32. Check tire clearance if not using after market bumper. If using 40-42” tires, the bumper will re-
quire spacers to move the bumper away from the tires. Trim the lower plastic valence and make sure
to turn tires left and right to check clearance with the bumper.

If bumper spacers are required, find Spacers (Part #11565) and (Part #18769) and Hex Bolts (Part
#12017), Flat Washer (Part #13024) and Hex Nut (Part #13164).

38



ITEM MO

FART MU

HER

DESCRIFTION

Assembilies

16324

s || D5) Lower Trading Anm Knuckle (RHT)

18330

16401

16478

10007546

1000038

10003444

10003705

10004512

Agserriby - Upger Shock Drop Bracks] [DE)

10004545

Asermiby - Rogpb

10005080 Asgamilty - Ti

10005834
10005847

10005848

10005850

Asgambly - Upper Be

10005851

Upper Be

Adsemillbny

10005854

Lowver Bag

Assarmbsly

10005856

Assermiby - Lower Bog Maounl [D5)

10005858 Agiermbly - Lowes Shock Mount Bxention 2
arts

1111% Tube - Threoded -1 1/2 2

483 Plate - 1 2

Purchased Parls

g Leop Clamg - 1/2° 1D

® =

-y _no_h_.“n,__._"u?a..n_ 1100 _.Eun__u&.._._u_n::,nn_.__n B

FROUECTION

PMATL SPECS

LIHLEES
W

e e

cescerros K - 4-Link Front - 12inch Ut - Transmission AlSIN
ALLIRC é-Speed

H
S0 TOLERAM CES

recurcr: H119+ Rom 2500/ 3500 - 4-Link Front - 12 inch Lift -
Transmission: AISIN ASSFRC &-Speed

FRAC.CHA. 20730

rapT wusse: 10005987

CHAMGE DESCRIPTION

CARLT
BY

DATE

Dog. s 5°

[CESIGH BY: Juslin Chrishesman oaTE: 127 10/2021

| SHEET 1 OF 2

39



u]
o
.
®
o

iy 3 0o e @9

Factory Stock Height

> 1K ([ o
) T
E 7 . .u@ o)
! 0 -0 |
= L&)
D "
o _ o [
[319/32] v Kelderman Ride Height

A __.. WO SCALE CRAW ..:_ 1:100 _ Approoimate Waight = s

PAATL SPECE:
cescarros K - d-Link Front - 12 inch Lt - Tronsmission AlSIN
ASAIRC &-Speed
recarcr: 20194 Ram 25003500 - 4-Link Front - 12 inch Liff -
Transmission: AISIN ASSTRC &-Speed
g russs: 10005987

REY | ECH CHANGE DESCRIFTION i R Deg. & 57 [DESIGH BY: Juslia Chvishesasn DT 1271002027 SoS=Sinaiony | SHEET 2 OF 2

40



